ASSEMBLY INSTRUCTIONS

THREE PIECE TAVERN SET
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Parts Ildentification

ITEM DESCRIPTION QTY
#1 TABLE TOP 01
#2 TABLE LEG 04
#3 STOOL LEG 04
#4 STOOL LEG 04
#5 CROSS BAR OF STOOL 12
#6 SEAT

For ease of identification all

parts are labeled to correspond
to the Step number in which .
the part is used. ~#4
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Hardware ldentification

ITEM PICTURE DESCRIPTION QTY
A (5/16"x2 1/2")| LONG BOLT 08
B (1/4"x2") SHORT BOLT 16
C (M4x40mm) | WOOD SCREW 24
D (5/16™) LARGE FLAT WASHER 08
E (1/4") SMALL FLAT WASHER 16
F (5/16™) LARGE SPRING WASHER | 08
G (1/4™) SMALL SPRING WASHER | 16
H (210x30mm) | WOOD DOWEL 04
| (5x5mm) HEXAGONAL WRENCH 01
J (4x4mm) HEXAGONAL WRENCH 01
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STEP 1.

#2

#2




PAGE 5 OF 8

STEP 2.
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STEP 3.

#3

FOLLOW THESE INSTRUCTIONS
FOR ALL FOUR CORNERS
OF THE STOOL SEAT.
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STEP 4.
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